
 

Approve Deny Signatures Date 

X  

Nicholas Hong, P.E. / Environmental Engineer 
 
Nick Hong (via electronic signature) 
 

May 3, 2023 
 
 

x  

Daniel W. Martin, P.E. / Environmental Engineer Manager 
 
Maria D. Bebenek for 
 

May 19, 2023 
 

x  
Maria D. Bebenek, P.E. / Environmental Program Manager 
 
Maria D. Bebenek 

May 19, 2023 
 

  

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0036790 

Facility Type 
Non-
Municipal APS ID 547437 

Major / Minor Minor Authorization ID 1425304 

a 
Applicant and Facility Information 

a 

Applicant Name Paradise MHP Inc.  Facility Name Paradise MHP  

Applicant Address 4007 Dean Martin Drive   Facility Address 53 Mountain Road   

 Las Vegas, NV 89103-4137   Bloomfield, PA 17068  

Applicant Contact Kelly Thomas  Facility Contact Lewis Massie  

Applicant Phone (724) 374-5962  Facility Phone (717) 834-4092  

Client ID 239390  Site ID 251609  

Ch 94 Load Status Not Overloaded  Municipality Wheatfield Township  

Connection Status No Limitations  County Perry  

Date Application Received January 31, 2023  EPA Waived? Yes  

Date Application Accepted February 9, 2023  If No, Reason   

  

Purpose of Application This is an application request for NPDES renewal.  

a 

 



NPDES Permit Fact Sheet                                                                      NPDES Permit No. PA0036790 
Paradise MHP  
 
 

2 

Summary of Review 

The application submitted by the applicant requests a NPDES renewal permit for the Paradise MHP located at 53 Mountain 
Road, Bloomfield, PA 17068 in Perry County, municipality of Wheatfield Township. The existing permit became effective on 
February 1, 2018 and expired on January 31, 2023. The application for renewal was received by DEP Southcentral Regional 
Office (SCRO) on January 31, 2023. 
 
The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit effluent 
limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, a description of 
the facility’s receiving waters attainment/non-attainment assessment status, and a description of any changes to the proposed 
monitoring/sampling frequency. Section 6 provides the justification for the proposed NPDES effluent limits derived from 
technology based effluent limits (TBEL), water quality based effluent limits (WQBEL), total maximum daily loading (TMDL), 
antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief summary of the outlined descriptions has been 
included in the Summary of Review section.  
 
The subject facility is a 0.04 MGD treatment facility. The applicant does not anticipate any proposed upgrades to the treatment 
facility in the next five years. The NPDES application has been processed as a Minor Sewage Facility (Level 1) due to the type 
of sewage and the design flow rate for the facility. The applicant disclosed the Act 14 requirement to Perry County 
Commissioners and Wheatfield Township and the notice was received by the parties on January 30, 2023. A planning approval 
letter was not necessary as the facility is neither new or expanding.   
 
Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be Trib 11008 To 
Dark Run. The sequence of receiving streams that the Trib 11008 To Dark Run discharges into are Dark Run, Sherman Creek, 
and the Susquehanna River which eventually drains into the Chesapeake Bay. The subject site is subject to the Chesapeake 
Bay implementation requirements. The receiving water has protected water usage for cold water fishes (CWF) and migratory 
fishes (MF). No Class A Wild Trout fisheries are impacted by this discharge. The presence of high quality and/or exceptional 
value surface waters triggers the need for an additional evaluation of anti-degradation requirements.     
 
The Trib 11008 To Dark Run is a Category 2 stream listed in the 2022 Integrated List of All Waters (formerly 303d Listed 
Streams). This stream is an attaining stream that supports aquatic life, recreational uses, and fish consumption. The receiving 
waters is not subject to a total maximum daily load (TMDL) plan to improve water quality in the subject facility’s watershed.  
 
The existing permit and proposed permit differ as follows: 
 

• Ammonia-nitrogen limits have been reduced. The summer/winter months were corrected in accordance with 

DEP guidance documents 

• Due to the EPA triennial review, monitoring for E. Coli is required. 

Sludge use and disposal description and location(s): Sewage sludge/biosolids disposed at Annville STP located at 675 W Main 
Street, Annville, PA 17003 
 
The proposed permit will expire five (5) years from the effective date. 
 
Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the 
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in 
accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from 
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which 
will be considered in making a final decision on the application.  Any person may request or petition for a public hearing with 
respect to the application.  A public hearing may be held if DEP determines that there is significant public interest in holding a 
hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the 
hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP 
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review, 
contact the SCRO File Review Coordinator at 717.705.4700. 
 



NPDES Permit Fact Sheet                                                                      NPDES Permit No. PA0036790 
Paradise MHP  
 
 

3 

1.0 Applicant 

1.1 General Information 
 
This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal 
for the following subject facility. 
 
Facility Name:    Paradise MHP 
 
NPDES Permit # PA0036790 
  
Physical Address: 53 Mountain Road 
   Bloomfield, PA 17068 
 
Mailing Address: 4007 Dean Martin Drive 
   Las Vegas, NV 89103 
 
Contact:  Kelly Thomas 
   Property Manager 
   (724) 209-4442 
   kelly@patriotholdings.com 
 
   Lewis Massie 
   Operator 
   (717) 215-9759 
   foamic@verizon.net 
 
Consultant:  Thomas Bibby 
   Wastewater System Services 
   676 Banning Road 
   Dawson, PA 15428 
   (724) 366-5184 
   Tombibby@verizon.net 
 

1.2 Permit History 
 
Permit submittal included the following information. 
 

• NPDES Application 

2.0 Treatment Facility Summary 

2.1.1 Site location 
 
The physical address for the facility is 53 Mountain Road, Bloomfield, PA 17068. A topographical and an 
aerial photograph of the facility are depicted as Figure 1 and Figure 2.   
 
 
 
 
 
 
 

mailto:kelly@patriotholdings.com
mailto:Tombibby@verizon.net


NPDES Permit Fact Sheet                                                                      NPDES Permit No. PA0036790 
Paradise MHP  
 
 

4 

Figure 1: Topographical map of the subject facility 

 
 
Figure 2: Aerial Photograph of the subject facility 

  



NPDES Permit Fact Sheet                                                                      NPDES Permit No. PA0036790 
Paradise MHP  
 
 

5 

2.1.2 Sources of Wastewater/Stormwater 
 
All the wastewater generated originates from the Paradise MHP.  
 

2.2 Description of Wastewater Treatment Process 
 
The subject facility is a 0.04 MGD hydraulic design flow facility. The subject facility treats wastewater using 
an EQ tank(s), an aeration tank(s), a clarifier(s), a chlorine contact tank, a dechlorination tank, a polishing 
clarifier, and a post aeration tank prior to discharge through the outfall. The facility is being evaluated for 
flow, pH, dissolved oxygen, TRC, CBOD5, TSS, TRC, fecal coliform, nitrogen species, and phosphorus. 
The existing permits limits for the facility is summarized in Section 2.4.  
 
The treatment process is summarized in the table. 
 

Treatment Facility Summary 

a 
Treatment Facility Name: Paradise MHP 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Tertiary 
Extended Aeration With 

Solids Removal Hypochlorite 0.04 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.04 76.7 Not Overloaded   

 

2.3 Facility Outfall Information 
 
The facility has the following outfall information for wastewater. 
 

Outfall No. 001  Design Flow (MGD) .04 

Latitude 40º 24' 35.99"  Longitude -77º 6' 32.88" 

Wastewater Description: Sewage Effluent 

 
2.3.1 Operational Considerations- Chemical Additives 
 
Chemical additives are chemical products introduced into a waste stream that is used for cleaning, 
disinfecting, or maintenance and which may be detected in effluent discharged to waters of the 
Commonwealth. Chemicals excluded are those used for neutralization of waste streams, the production of 
goods, and treatment of wastewater. 
 
The subject facility utilizes the following chemicals as part of their treatment process. 
 

• Chlorine for disinfection 

• Sodium meta-bisulfite for dechlorination  

• Alum for phosphorus removal 

• Soda ash for alkalinity 

  



NPDES Permit Fact Sheet                                                                      NPDES Permit No. PA0036790 
Paradise MHP  
 
 

6 

2.4 Existing NPDES Permits Limits 
 
The existing NPDES permit limits are summarized in the table. 

 

 



NPDES Permit Fact Sheet                                                                      NPDES Permit No. PA0036790 
Paradise MHP  
 
 

7 

 

3.0 Facility NPDES Compliance History 

3.1 Summary of Inspections 
 
A summary of the most recent inspections during the existing permit review cycle is as follows.  
 
The DEP inspector noted the following during the inspection. 
 
06/10/2019:  

• The chlorine contact tank was undergoing repairs for an uneven drip from the chlorine feed. The 

facility repaired a cracked line inside the chemical feed pump during inspection. The chlorine feed 

tube had a normal drip pattern by the end of the inspection.  

 
04/28/2020:  
 

• An administrative inspection was conducted by telephone. The purpose of the inspection was to 

follow-up on the facility during the COVID-19 related restrictions. Mr. Lewis Massie (Certified 

Operator) responded to my inquiry. The wastewater treatment facility is currently operating normal 

with all treatment units online. No significant operational changes were made to the treatment 

facility. Mr. Massie added that there was an increase of flow and BOD due to the COVID-19 "Stay 

at Home" restrictions. Mr. Massie stated that no recent bypasses, SSOs, or sampling issues have 

occurred since the last inspection. The facility has spare parts on hand. Mr. Massie stated that 

~80% of the aeration diffuser membrane had recently been replaced. Mr. Massie stated that there 

are no changes in staffing or outstanding issues. 



NPDES Permit Fact Sheet                                                                      NPDES Permit No. PA0036790 
Paradise MHP  
 
 

8 

8/27/2020:   

• The purpose of the inspection was in response to a complaint received by the Department on 8-

26-2020 at 1423 hours. The complaint described that the sewage treatment plant had not been 

taken care of and is causing a film on the creek with a stagnant odor. Mr. Massie stated that he 

was aware of odor complaints since 7-4-2020. Since that time Mr. Massie has taken measures to 

reduce odors at the sewage treatment plant (STP). Mr. Massie covered the two influent EQ tanks 

on 7-4-2020 upon hearing the first complaint. Mr. Massie has changed the air filters for the blowers 

to ensure efficient aeration in the entire treatment system. Mr. Massie added ferric chloride, 

beginning on 7-14-2020, to the first influent EQ tank to assist with odor control. The additions of 

ferric chloride was stopped on 8-24-2020. Mr. Massie believed there was improvement with the 

amount of odor but did not receive any feedback from local residents or the ownership of the mobile 

home park.  

• An odor was present when the DEP inspector arrived near the STP. Both of the influent EQ tanks 

had a pungent odor as the coverings were removed. All other tanks (five aeration, two clarifiers, 

chlorine contact tank, and the sludge holding tank) had no malodor. The effluent from the STP was 

clear, without odor, and was not producing a sheen at the outfall.  

• The facility had only one effluent violation so far in 2020 for average monthly phosphorus.  

• A couple of odor control options were discussed for feasibility. 

10/20/2020:   

• On 9-23-2020, the complaint described an odor from the sewage treatment plant. A similar 

complaint was documented in an inspection dated 8-27-2020.  

07/13/2022:   

• The facility’s EQ tanks contained excessive accumulation of solids, rags, grease, and sanitary 

products which form a pile that extends above the tank’s water line. White suspended solids that 

resembled grease particles were observed in the chlorine contact tank and at outfall 001. The 

particles were present beneath the outfall pipe and in the slack water of UNT of Dark Run near the 

outfall pipe.  

• Mr. Massie stated that the facility’s composite sampler refrigerator was discovered to not be 

working properly on 7/8/2022. Mr. Massie will continue to utilize the composite sampler, but the 

sample bottle will be retained in a cooler with ice during sampling. Samples shall be retained on 

ice or stored in a refrigerator equipped with a NIST traceable thermometer capable of maintaining 

a temperature of less than or equal to 6 degrees Celsius.  

• DMR review revealed that TRC values obtained by the certified operator are reported as they 

appear and not as the reasonable detection limit (RDL). Mr. Massie often observes a TRC reading 

of 0.00 mg/L and reports it as such on the daily effluent monitoring supplemental form. Every 

occurrence of 0.00 mg/L appears blank on the daily effluent monitoring supplemental form. TRC 

values must be reported using the RDL found in the colorimeter’s user manual. The RDL for the 

colorimeter is set by the manufacturer. I.e. If the TRC analysis yields a result of 0.00 mg/L and the 

RDL for your colorimeter unit is 0.05 mg/L, the result must be reported as < 0.05 on the daily effluent 

supplemental form. All analysis results under the RDL must be reported using the RDL 

10/4/2022:   

• A follow up inspection was conducted to observe the status of violations cited during the 7/13/2022 

compliance evaluation inspection.  

• The following violations were cited during the 7/13/2022 inspection:  

o Floating solids that resembled grease particles were observed at and immediately 

downstream of Outfall 001., in violation of Part A, 1(a) of NPDES Permit No. PA0036790.  



NPDES Permit Fact Sheet                                                                      NPDES Permit No. PA0036790 
Paradise MHP  
 
 

9 

o Failure to maintain permitted treatment units in operable condition is a violation of Part B, 

I., E(2) of NPDES Permit No. PA0036790.  

o A baffle was installed at the effluent weir of the chlorine contact tank to prevent further 

discharge of floating solids to outfall 001.  